Parts

Control System Components

NUMBER DESCRIPTION NUMBER DESCRIPTION
1A 294-115-658 Control Box Assembly — 110 Volts 12 02-008 Plastic Wire Clamp, 3/16
1B 294-115-659 Control Box Assembly — 240 Volts 13 294-115-201 Nut, 18MM, Thin, Jam, Metal
2 294-115-260 Control Box Mount Assembly 14 294-115-104 Approach Optical Sensor Bracket
3 294-012-151 Counter Wheel Assembly 15 294-115-299 Approach Optical Sensor Assembly
4 294-115-557 Pin Deck Sensor Assembly 16 294-115-358 Switch
5 294-115-300 Optical Sensor Assembly (includes hex 17 294-115-677 Ground Bar Assembly
6 294-115-556 Pin Deck Sensor Bracket 18A 294-115-684 Fuse Assembly — 110 Volts
7 951-148-008 | Washer, ¥4, Split, Black 18B 294-115-671 Fuse Assembly — 220 Volts
8 809-849-100 Screw, Hex, %-20 x 5/8, Black 19 294-115-708 Buffer Motor Power Wire
9 01-033 Washer, #10, External Tooth Lock 20A 294-115-692 Main Wire Harness — 110 Volts
10 01-021 Screw, Pan Head, 10-32 x Y2 20B 294-115-691 Main Wire Harness — 220 Volts
11 01-030 Washer, #10, Flat

110 Volts

220 Volts

@ 110 Volts
220 Volts

400-294-005 7-33 Rev. Date 04/10



